
EXHIBIT B 

CONTRACT, LEASE, AGREEMENT CONTROL FORM 

Date: 9/18/2009 

Contract/Lease Control#: C09-1751-WS 

Bid#: N/A Contract/Lease Type: INTERLOCAL 

Award To/Lessee: CITY OF FORT WALTON BEACH 

Lessor/Owner: OKALOOSA COUNTY 

Effective Date: 8/11/2009 Cost: $3,750.00 PER MONTH 

Expiration Date: 8/11/2039 WITH 2, 10 YEAR RENEWALS 

Description of Contract/Lease: WASTEWATER SERVICE 

Department Manager: ..:...:W=S-

Department Monitor: LITTRELL 

Monitor's Telephone#: 651-7172 

Monitor's FAX#: 651-7193 

Date Closed: 

Cc: Finance Dept Contracts & Grants Division 

http:3,750.00


WASTEWATER SERVICE INTERLOCAL AGREEMENT 

THIS WASTEWATER SERVICE INTERLOCAL AGREEMENT 
("Agreement") is made and entered into this I tf:b day of ~ , 
[...]
person, property or circumstance. 



IN WITNESS WHEREOF, the parties hereto have executed this 
Agreement on the date and year first above written. 

CITY OF FORT WALTON BEACH 
Attest: 

ii /J. {Z ?l]f,7~ By:_~~·~~---=----
~encer,Clty Clerk Mike Anderson, Mayor 

Approved for form and legal sufficiency. 

STATE OF FLORIDA 

COUNTY OF OKALOOSA 


This instrument was acknowledged before me this a,!:J.!!:. day of
A~<-<. s:t 2009 by Mike Anderson as Mayor, and Helen Spencer, as City 
Cl~ for the City of Fort Walton Beach, a political subdivision. They are 
personally known to me or have produced as 
identification. 

a~u4.t@k,
Signature of Notary 

mailto:a~u4.t@k


Approved as to form: OKALOOSA COUNTY, FLORIDA 

ATTEST: 


STATE OF FLORIDA 
COUNTY OF OKALOOSA 

This instrument was 2009 by William J. Roberts, t~tt~tate of F 
Commissioners. He/she acknowledged before me this ~"Elay of~~~-= 
Ill on behalf of Okaloosa County, a political subdivision of as Chairman of the 
Okaloosa County Board of County is personally known to m§_, or has produced 

as identification. 
~~~~~~~~~~~~~~~~ 

Name of notary typed, printed or stamped 

JOAN D. MOSIER 
Notary Public, State of Florida 

My comm. expires Dec. 8, 2010 
Comm No. DD 618666 



Appendix A 

Fort Walton Beach Service Area 

Legend 
OCWS [:=I FWBWS 

CJ SHALIMAR 1:,~~~;iJ MARY ESTHER 

11111 FT WALTON BEACH 1,, :':t! EGLIN 

-- MajorRoadways 
1 inch equals 2,500 feet 

MAP PROJECTION: 

Lambert Conformal Conic ProJ•ction 

Slateplane: Flork11 North (0903) 

NAO 1983(90). NAVO 1988. 


PUBLIC RECORD: 
Thia map WH crHted by Okaloou COUlty GIS 
and i. In the public domlin pursuent 
to Chlpter 119, Ffarida Statutes. 

OISCLAJMER: 

Olcaloou Counly hereby •XJll'9ssfY dlsclaJma 

eny lllbllity for em,ra or omiSllians in 

th... rMP9. inden• or legenda. 


GREEN ACRES RD 

i.. ... 
:; ~"~ Ill 
z ~"~~ 

fl 
-~~ 

~~~apruJacls\MipDats~a~~,4;:~~1~ ..-,,;qcs..,",~""'•>''···· 



"As part of this Agreement, Okaloosa County 
Is also granted a right of ingress/egress by the 
City to the "Leased Area" via the existing road 
network or such alternative access as may be 

mut1111Hy agreeable to the partl•·" 

MAP PROJECIION: 0111lool1 Colllly wam cmd ltw« Bnatltlftno 
-Canlinn•Con~f'lalectlon Jllle:ZOG9 
Sbhplanr.. Florida North (0903) 
NAO 1983(90), NAVO 1988. - ...- .... Ingress/Egress PUBUC RECORD: 
llumap ..amated by Cbloosa Comty GIS 
and Iskt lhe publfc domain pwsuanr 
tDChapter119,FlorfdaSlatutes.OCWS Leased Property 
DSCIAIMER: 
Qalloosa Countv hereby l!XPfl!'ssly dlsclanls 
arsylabiity raremn or omissl1Jns rn 
lhese maps, !miens Df legends.CJ FWB Sewer Plant Parcel ~ 



............_--... 
()l'l()l!ns·p\jgJ;,wn1~!o¥.."'1tibl[-·-,.,.ma ...... )u~::i:iu!)U"3J:i.v.:>S'fJ:111?A\ 

AJuoo)tiroo111m 



Appendix C 


List of Displace City of Ft. Walton Beach Employees, with 

Position Titles 


Joseph Jones 
Larry Kilburn 
Dan Enfield 
James Brown 
Bruce Burford 
Dean Crane 
Danon Austin 
Melissa Woodall 

Class "A" 
Class "B" 
Class "C" 
Class "C" 
Class "C" 
Class "C" 
Class "C" 
Class "C" 

Wastewater Superintendent 
Wastewater Supervisor 
Operator 
Operator 
Operator 
Operator 
Operator 
Laboratory Manager 



AppendixD 

Annual Rat,.e Ad)justments !FY 2009 fY2010 IFY 2011 
No, Additional Wt1:01lesa1e Se!wer Cust,o,me,rs 
Ith sp,ec1ail tor,ces 

1-,on \f'tfalton Be·ad1 

Ith spe,c1al toriCes &. 1-ort waltoin H,e:actrJ 

TY'P•lcal' Resldentlial M:0nth1ly Waite·r &. sewer Biil ('C,,moo ga:Uons) 
sce·111an,os1. NoAddlttonal Wflo,t,esaleSe!w·er customers 
s.ce·nano, 112 7th speicla1I F·or,ces 

scenairlo ,r3. F;on Walton B,e:ad1 

Scli=lla.1iuM4 7U1Sp·!i:!t:ia1I fu1,r;;E:~.& Ft:.ffl Walltn1 B,t?·adn 

lin'(;re.i:lse iin Typiud Re~idl~nlicr11li M.1JJnlhl.y w·~lt!!:r & St!!·wer B,ill 

Sci:na& iu Ml Nu Addilium:d Whu,IE:!,,a.lE::? Si:'.wer Cu!!,l-onu::1~ 

SG!i=m:n iu !12: 7lli Spe:?t.:iail Fu1•t:I!:'~ 

seenano 53. F·on Walton s.ea,ch 
seenano fl4 7th sg,ec1a1l For,ces & Fort Walton aeactn 

7.00'% 
!),. /.!>'%, 

!.OU% 

;j;./!l"% 

5,.75,% 
!);. /!),% 

ji./!),% 

ji,/!>•'% 

!FY. 200S1 

$' ·64.22 

$ '03.47 

$ 64.22 

$ 62.2:7 

!FY 2010 

$ ,6T.91l 

$ 'l:iT.12 

$ 55.5i3 

$ 64.61 

!Pi, 20109 

$ 4.2:0 

$ 3..45 

$ 4..20 

$ .2..25, 

IFY2010 

$ 3.69 

$ 3.6i5 

$ 2.41 

$ 2.34 

S..75,% 5,.75,% 
!),./!);% !r./.J•% 

::L/!:l,%. ji./!>·% 

j,,/!>,% =!l,./.::i•% 

fY2011 IFY. 201.2 

$ 71.82 $ 
$ 70.918 $ 
$ 59.1.3 $ 
$ oT.013 $ 

IP'f 2011 IFY2012 

$ 3.911 $ 4.13 

$ 3.8;(5 $ 
$ 2,5;0 $ 
~ i.42. ____$ 

http:Whu,IE:!,,a.lE


AppendixE 
1 of2 

OKALOOSA COUNTY 
PLANNING PROFILE 

PLANNING AREA 32547 DEMOGRAPHICS 
Source: Transponatlon Srar/srlca/ Oara Repon, 

Okaloosa-Wa/lon TPO, February, 2006 City-Dara.com 

A. GENERAL DEMOGRAPHICS (CONTINUED) 

b. Median House Value (2005): S172,821 

c. Estimate of House Values (2005): 

530,000 10 SJ.4,999 43 
535.000 10 539.999 54 
540.000 10 549.999 164 
550,000 IO 559,999. 301 
560,00010 569,999. 505 
570.000 10 579.999 639 
580.00010 589,999. 767 
590.000 IO 599.999. 659 
5100.00010 5124.999. 1088 
S 125,000 to SU9.999. 721 
s,so.oooto 5174.999. 264 
5200,000 to 5249.999 97 
5250.000 to 5299,999. 99 
5300.000 10 $399.999: 102 
5400.000 10 5499,999: 60 
Over SS00,000: 65 

d. Housing Units 1n Structures: 

One, detached: 7061 
One, attached: 1 O 12 
Two: 295 
3 or 4: 845 
5 to 9: 924 
10 to 19: 475 
20 (o 49: 388 
50 or more: 570 
Mobile homes: 1873 

e. Number of Houses and Condos 

Owner-occupied: 13,402 
Renter-occupied: 5383 

3. Household Data 

a. Average Household Size. 2.3 persons 

b. Number of Households: 27.999 

4. Income Data 

a. Average Ad1usled Gross Income (2004). $39.784 

b. Estimated Median Household Income i2005J: $46,357 

c. Residents Below Pover1y Level ( 1999). 10.5% 

d. Residents Below 50% of Poverly Level (1999). '1.6% 

3 



AppendixE 
2 of2 

OKALOOSA COUNTY 
PLANNING PROFILE 

PLANNING AREA 32547 DEMOGRAPHICS 
Source: Transporrat;on Sratistieal Data Report, 

Okaloosa0 Walron TPO, February, 2006 Clly0 Data.com 

A. GE(::J..ERAL DEMOGRAPHICS 

1. Populatlon Data 

a. Populallon Estimates 

TAZ Yonr 2004 Populalion 2010 Population 2020 PopulaUon 

32 0 0 0 
Jl .. •• 73 ,. 561 564 567 
JS 793 806 806 
J6 1504 1959 2063 
lO 2v0 260 JJO 
SJ 0 0 0 
54 750 794 797 
SS 2728 l1l7 3408 
56 1140 1144 1154 
57 496 520 524 
SB 946 051 96J 
59 244 ,.. 244

•• 832 928 941 
61 418 420 420 
62 951 958 975 
6) 181-t 1981 2043 
64 1816 2099 2160 
65 951 978 1013 
66 996 1010 104'5 
67 1000 1035 1051 
68 610 610 612 
71 90 90 D3 
72 2464 2668 2704 
7J 1323 U06 1445 
7• JOBS 3068 3124 
75 422 431 4"12 
231 t5J8 1579 1592 

TOTALS 30.061 32.064 32.959 

b. Populu11ofl 0tst11bu11on 

MaJes 49.8'.i, 
Fem~les. 50.2-,,. 

c. Median Age J5, yu.ws 

d. Populctuun Oem,dy 3~75 pe1so,1s pe1 !.quaro rr•/r! 

2. Housing Data 

a. Dwelling Unit Estima1es 

TAZ Year 

32 
33 
34 
35 
36 
38 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
71 
72 
73 
74 
75 
231 

TOTALS 

2004 Units 2010Unils 2020 UOll!. 

0 0 0 
22 27 29 

214 215 216 
295 300 300 
643 612 851 

99 9~l 125 
0 0 0 

357 373 ::174 
1109 1259 't357 
563 555 569 
305 318 320 
379 381 385 
138 ',38 138 
473 52~ 528 
174 17(, 1'15 
423 426 433 

1016 1086 111& 
89i 102-t 1051 
491 :ioJ 52:! 
566 572 587 
561 576 583 
311 31, 312 

2• 2·! 25 
1203 i262 1296 

612 64-1 65P. 
1'9Q 1181 1204 

147 150 15.:! 
66~ >jf!f• 70•1 

12.891, 1:1.F.ti'S 1,:,012 

2 



APPENDIX FARBENNIE PRITCHETT WRF 

Appendix F - The Arbennie Pritchett Water 
Reclamation Facility 

Okaloosa County is implementing a $65M program to construct the new 10 million gallon 
per day (mgd) Arbennie Pritchett Water Reclamation Facility (WRF) that will replace the 
aging Garniers Wastewater Treatment Plant (WWTP). The new WRF will provide new and 
improved technology, will have the capacity to serve a larger service area, will provide 
enhanced operational performance, and will remove the existing Garniers WWTP from the 
ever increasing residential congestion at its current location. The new WRF is under 
construction at the existing Garniers spray field property that is located on Eglin Air Force 
Base (AFB) property that is leased from the Air Force for this use. Construction is expected 
to be completed in September 2009. 

This program includes several elements 

• 	 Design-Build of the 10 mgd Arbennie Pritchett WRF 
• 	 Design and Construction of the 25 mgd Garniers Re-pump Station 
• 	 Design and Construction of 200 acres of rapid infiltration basins (RIBs) 
• 	 Design and Construction of "tie-ins" and new piping and valves to convert 2-20-inch 

diameter reclaimed water force mains to raw sewer mains 
• 	 Design and Construction of new 36-inch diameter raw sewer force main to the new 

Arbennie Pritchett WRF 

The new WRF will be designed to treat an influent average daily flow of 10 mgd and a peak 
hourly flow of 25 mgd, based on USEPA Class 1 Reliability Requirements. Provisions for 
future expansion to 15 mgd and 37.5 mgd respectively, have been incorporated in the 
design and construction of the headworks, ultra-violet light (UV) disinfection, and effluent 
pumping facilities. The new WRF will consist of four major process areas and support 
facilities as described below: 

• 	 Pretreatment Process 
• 	 Biological Treatment Process 
• 	 Effluent Management 
• 	 Biosolids Management 
• 	 Support Facilities 

Pretreatment Process 

The pretreatment processes are intended to provide gross removal of large solids and grit to 
protect downstream equipment. Pretreatment process components consist influent flow 
monitoring, influent composite sampling, mechanical and manual screening, screenings 
washing and dewatering equipment, grit removal and handling equipment, odor control, and 
septage receiving equipment. The pretreatment facilities have been designed and 
constructed to provide complete redundancy and have the hydraulic capacity to meet an 
average daily flow of 15 mgd and the future peak hourly flow of 37.5 mgd. 



2 of6 

Biological Treatment Process 

The biological treatment process is intended to remove or reduce organic constituents, 
nutrients, and suspended solids from the wastewater. Treatment includes activated sludge 
bioreactors, secondary clarification, and return activated sludge (RAS) and waste activated 
sludge (WAS) pumping. The process is designed and constructed to meet the influent 
loadings based on an average daily flow of 10 mgd and the future peak hourly flow of 25 
mgd. 

The activated sludge bioreactor system is furnished to provide necessary biological 
treatment of the wastewater to meet permit conditions, and is designed to reduce 
carbonaceous biochemical oxygen demand (CBOD), ammonia, nitrite, and nitrate to the 
prescribed effluent treatment levels, when this process is followed by secondary clarification. 
The two biological treatment basins are configured with influent entering an anoxic zone to 
provide both anoxic selector and denitrification when combined with the nitrate rich internal 
recycle (NRCY) from the aeration zone. The effluent from the anoxic zone flows into the 
aeration zone for biological treatment and oxidation of the influent CBOD and ammonia. 
Mixed liquor suspended solids (MLSS) flow from the aerobic zone to a second 
anoxic/aerobic process where further reduction in the levels of CBOD, nitrate, and nitrite 
occur before the MLSS flows to the two secondary clarifiers. 

The secondary clarifiers provide liquid-solids separation and are designed based on USEPA 
Class 1 Reliability Requirements. The RAS pumping system is provided to return MLSS that 
have settled in the secondary clarifiers to the activated sludge biological treatment basins 
before the first anoxic zone. The WAS pumping system is provided to remove a portion of 
the MLSS from the secondary clarifiers to the solids digestion process. Figure F1 is a 
process diagram of the facility. 

Effluent Management 

Effluent management includes UV disinfection and effluent pumping and an in-plant 
reclaimed water system for process operations and landscape irrigation. The effluent 
management structure includes the new UV light disinfection system, as well as the 
pumping wet well for the effluent and in-plant water pumps. The structure has equipped to 
handle the current average daily and peak flow of 10 mgd and 25 mgd respectively; but has 
been designed and constructed to accommodate additional equipment to meet the future 
average daily and peak hourly flows of 15 mgd and 37.5 mgd. The new UV disinfection 
system equipment shall disinfect the clarifier effluent to the limits prescribed in the permit. 
The UV system shall implement low pressure high intensity lamps arranged in open 
channels where the water shall flow by gravity continuously. The new effluent pumps 
consist of three vertical turbine pumps designed to pump the peak hourly flow of 25 mgd to 
the new RIBs. 



FIGURE F1 PROCESS FLOW DIAGRAM ARBENNIE PRITCHETI WRF 

R88-( 2 

·-- Ill.SS PE-...111.,,,_ 
0 0 

s,s., 

RASIWAS 
Pmnp Slallen 

Ga,111.. 
Spray Rold8 

Pmi,p Statlen
MS 

.............. 

--
TS 

°""'' 

00 0 © 

WASC-rt,ge 

1l11okanor..__.. 
DIIS lWAII.--- lll.11111• 

® ® 0 

c..,._, 

......... 

• 

I 

Figura F1 Flow Diagram with Capacities 
Arbennie Prllohetl Water Reclamation Facility 
Okaloosa County Water and Sawar Department 

~ 

s.. 
°' 




APPENDIX F ARBENNIE PRITCHETT WRF 


Biosolids Management 

Biosolids management facilities are intended to prepare the sludge for land disposal. The 
processes include sludge thickening, aerated sludge digestion, sludge dewatering, and 
dewatered sludge loading for offsite disposal. A rotary drum thickener and polymer addition 
system is provided to thicken the WAS to a concentration of about 5 percent before it is 
discharged into the digester. Two pre-stressed concrete aerobic digester tanks are provided 
to treat the biosolids to meet the Class B standards for land application. The digested sludge 
is conveyed to a centrifuge for dewatering to a concentration of greater than 18 percent. 
Polymer is applied to enhance the dewatering process. The dewatered sludge shall be 
discharged from the centrifuge directly to tractor trailers or storage bins for transport to the 
land application site. The biosolids management unit processes are designed based on the 
average daily flow of 10 mgd and the assumption that the sludge dewatering units will 
operate seven hours per day, five days per week. 

Support Facilities 

Support facilities include a new administration/laboratory building, maintenance building, 
and other ancillary electrical buildings and facilities, including two 1 mega-watt standby 
diesel generators design to power the plant operations during extended power outages. 
Figure F2 provides a site layout of the facility. 

Rapid Infiltration Basins 

The effluent disposal phase of the project involves the conversion of a portion of the existing 
650-acre sprayfield into a 200-acre rapid infiltration basin system. The new RIB system 
consists of 18 individual RIBs and is designed to meet the peak flow of 25 mgd. Effluent 
from the WRF is pumped to the RIBs through 2-30-inch diameter mains; and the system is 
designed to operate up to two RIBs at peak flow. Figure F3 provides a layout of the RIBs. 

Project Status 

Construction of the new WRF is approximately 90% complete and the construction of the 
RI Bs is 100% complete. Construction of the WRF is expected to be complete by the end of 
September of 2009. 



FIGURE F2 ARBENNIE PRITCHETT WRF LAYOUT 

l 

~ 
l ..s 
p 
-I
Ii 
11 

11 
ii 

!I , , ............ 

; !\ ._.. ni-L.Jl1UII CDlt •. OKALOOSA COUNTY, R.ORtDA ~ftO. '°:":!'~ 

- ..,.---Ll!IIIII, ---•-• I SHED NO.J•JI = - .....JL..DIII -~.:;:----- 1-i 1· ~ ,-ES;;} ARBENNIE PRITCHETT YARD PIPING PLAN
caoss~fi:J!l!!!!!!!!!!I =IIIINIII :.... 't. M' , C-10,.._ --~ •- ,,_.._ ./ ·c WATERREClAMATIONFACILITY 

} ::· Oll!C onw OIIO ....., o,<1U, IICIIID 111111 --.·....-.·-·-

r..-.,. 

-BASIN NO. 2 

,·,u:..... 
l"n< 
CI.El.70.!0 

-~-

1:
:I 
1: 

I 

=-~ 

\ 

i
I 

I 
I 

I 
I 

I 
I 

I 
I 

I I 1;
I 

I 
I 

I IYf~:...751I N 54S298.8 

J '""'" 

I 

I 
I 

. - . -----· --

C.J1 

. '""'"' 
°' 

0 



UWB 

WIX 

IIWC 

~-,.m=

I.. 

f. 
I 
:! 
I 

J 
J 

I 
I 

I 


I 
I 

I 

I 

'i 

PLATE 1 
SITE MAP,

GROUND WATER 
MONITORING PLAN 

(PROPOSED GROUND WATER 
MONITORING ARRAY) 

LEGEND 

PROPOSED RIB& 


MONITOR WELL (l!XISTINB) 


MONITOR WELL (NEW) 


MONITOR WELL BACKGROUND 


MONITOR WELL IIITERIIEIJIATE 


IIIONITOR WELL COIIPLIANCE 


~~-, 

'k•.-' ... T 
0\l1L_______ Scale 1" = 600' 

""+. 
0\ 

0 



Appendix G 

Okaloosa County Water & Sewer Monthly Billing Cycle 
to the City of Ft. Walton Beach 

To Whom It May Concern: 


Roberts Road is billed in Cycle 3, Route 2. 


The read date is between the 14th and the 18th of the month. 


The bill date is between the 26th and the 30th of the month. 


The due date is between the 16th and the 20th of the month. 


The above is our current monthly billing cycle as of February 2009, 

and is subject to change. 

Debra Overmoe, Water & Sewer Customer Service Supervisor 
dovermoe@co.okaloosa.fl.us 
850-651-7141 

mailto:dovermoe@co.okaloosa.fl.us


Appendix H 

User Charge Tables for Okaloosa County 
Water & Sewer User Charge Ordinance 

Inter-Utility Emerge11cy 

Water Rates 


Rates for Utilities that have Inter-Local agreements with Okaloosa County Water and Sewer 
for Emergency Water Service: 

1. Water Consumption will be billed at the rate of $1.00 per 1,000 gallons. 



OFFICERS' CERTIFICATE 

August 12, 2009 

We, the undersigned officers of Okaloosa County, Florida (the "County") do hereby 
certify, insofar as our official duties and responsibilities are concerned in connection with that 
certain Interlocal Agreement dated as of the date hereof (the "Interlocal Agreement") between 
the County and the City of Fort Walton Beach, Florida (the "City"): 

(1) The names of the members of the Board of County Commissioners ( the "Board"), 
their respective offices and the dates of expiration of their respective terms of office are as 
follows: 

Name Term Begins Term Ends 
Bill Roberts, Chairman November 2008 November 2012 
Wayne R. Harris, Vice Chairman November 2008 November 2012 
John Jannazo November 2006 November 2010 
DonAmunds November 2006 November 2010 
James Campbell November 2008 November 2012 

(2) Bill Roberts presently serves as the duly elected Chairman of the Board. His term 
of office as Chairman commenced in January 2009 and ends in December 2009. 

(3) Don W. Howard is the duly elected Clerk of the Circuit Court, Ex-Officio Clerk 
to the Board of County Commissioners of the County (the "Clerk"). His present term of office 
commenced in January 2009 and ends in January 2013. 

(4) All of the above persons have duly filed their oaths of office and such of them as 
are required by law to file bonds or undertakings have duly filed such bonds or undertakings in 
the amount and manner required by law. 

(5) John Dowd, Esquire, is the duly appointed, qualified and acting County Attorney 
and serves at the pleasure of the Board. 

(6) The undersigned Chairman and Clerk certify that their manual signatures have 
been filed with the Secretary of State of the State of Florida pursuant to the provisions of Section 
116.34, Florida Statutes. 

(7) The seal impressed upon this certificate is the legally adopted, proper and only 
official seal of the County. 

(8) The County is a duly created and validly existing political subdivision under the 
Constitution and laws of the State of Florida and has and had full legal right, power and authority 
to execute and deliver the Interlocal Agreement and to carry out and consummate all other 
transactions contemplated by the Interlocal Agreement. 

1 

RIL-07/08/09-6601-Amendatory Documents-closdocs-offcert (County) 



(9) The County has duly authorized and approved the execution and delivery of, and 